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3.6 Conducted Spurious Emission Measurement

3.6.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower
than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 9 KHz up to a

frequency including its 10™ harmonic.

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was
measured.

3.  The conducted spurious emission for the whole frequency range was taken.

3.6.4 Test Setup

=

Power Divider
System Simulator
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3.6.5 Test Result (Plots) of Conducted Spurious Emission
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Band : LTE Band 5 Channel : CH20525 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 5)
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Band : LTE Band 5 Channel : CH20643 (High)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 5)
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Band : LTE Band 5 Channel : CH20415 (Low)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 7)
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Band : LTE Band 5
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Band Width : | SMHz

QPSK (RB Size 1, RB Offset 14)

%

Ref 10 dBm

P N |
L
L
= -
-
PwrAbs
Tz
Date: 29.NOV.2012 17:16:31
P N |
L
-
N
L
-
Stop RBW Freq PwrAbs
s tand

Date: 29.NOV.2012 17:00:38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : A98-RSZ3446

Page Number : 178 of 333
Report Issued Date : Dec. 25, 2012
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No

.. FG203103B

16QAM (RB Size 1, RB Offset 7)

®

ceede 12 b |
L | a]
! »
= .
F-a0
o
sevem | _ pon

J—— 57 vt/ p——
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
50.000 M 825.000 M 100.00 k 240.536500 M -48.57  -35.57
844.000 M 1.000 G 100.00 k 921.532000 M -44.65 -31.65
Date: 29.NOV.2012 17:05:41
Retr 10 aBm
ceede 12 ab |
|
.
[
F-s
o
sevem | _ on
p——— Y, Stop © oz
Start Stop RBW Freq PwrAbs A Limit
[HZz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.000 G 100.00 k 1.000000 G -44.82 -31.82
1.000 6 3.000 G
5,000 6 6.000 G
6.000 G 9.000 G

Date: 29.NOV.2012 17:01:20

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : A98-RSZ3446

Page Number :
Report Issued Date :
Report Version :

179 of 333
Dec. 25, 2012
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 5
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Band : LTE Band 5 Channel : CH20625 (High)
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Ref O dex
err}: 12.5|aB l
F-sdoms 1
F-=
|
-~ PSSy G PR UV DIFURPIUEN SYSuprys vy s ey Sy
F~e
F-e
seomm [ -
star ="

15:20:10

Stop 20 GHz

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : A98-RSZ3446

Page Number

1 194 of 333

Report Issued Date : Dec. 25, 2012

Report Version

. Rev. 01



seomron 1as.  FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 3, RB Offset 2)
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start stop rew rreq Purabs
[Hz] [Hz] [HZz] [Hz] [dBm]
30.000 M 1.000 G 100.00 k 447.100000 M -50.25
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[E——— 1o Gne/ Stop 20 Giz
Start Stop Freq PwrAbs
[Hz] [Hz] [Hz] [dBm]
1000 G 1.847 G 1.846776 G -37.46
1.854 G 3.000 G 1.¢ G -27.28
3.000 G 7.000 G 3. 6 -3s.e7
7.000 G 10.000 & 9.680500 G -53.12
10.000 G 14.000 G 10.574000 G -51.75
14.000 G 17.000 G 952000 G -50.61
17.000 G 20.000 G 18.072500 G -49.44
Date: 23.NOV.2012 15:21:40
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Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 3, RB Offset 1)
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16QAM (RB Size 1, RB Offset 2)
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Start 30 Mz 97 MEz/ Stop 1 GHz
start Sstop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 244.370000 M -50.63  -37.63

Date: 23.NOV.2012 14:56:07
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start 1 GHz 1.9 cHz/ Stop 20 GHz
start stop Freq
[Hz] [Hz]
.000 G 1.877 G 1.
1.884 G 3.000 G 1.¢€
3.000 G 7.000 G 3.760000 G
7.000 G 10.000 G 9.566500 G
10.000 G 14.000 G 13.598000 G
14.000 6 17.000 G 16.871000 G
17.000 6 20.000 G 17.691500 G
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Band :

LTE Band 2 Channel : CH19193 (High)

Band Width :

1.4MHz

QPSK (RB Size 3, RB Offset 1)
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Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 827.340000 M  -50.40  —-37.40
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16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet  12.5|as l
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Start 30 MHz 97 MHz/ Stop 1 GHz
start Sstop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 897.665000 M  -50.61  -37.61
Date: 23.NOV.2012 14:56:49
Ref 0 dBm
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F-e
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Start 1 GHz 1.9 GHz/ Stop 20 GHz
start stop PwrAbs A Limit
[Hz] [Hz] [dBm] [aB]
.000 ¢ 1.906 G 5 33.57 20.57
1.913 c 3.000 G G -32.04 -19.04
3.000 G 7.000 G 5 -40.47  -27.47
7.000 G 10.000 G G -51.86 -38.86
10.000 G 14.000 G G -51.77  -38.77
14.000 G 17.000 G . 0G -50.36 -37.36
17.000 G 20.000 G 1.00 M 18.065000 G  -48.31  -35.31
Date: 23.NOV.2012 15:26:47
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Band :

LTE Band 2

Channel :

CH18615 (Low)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 14)
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Stop 20 GHz
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SPORTON LAB.

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)
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Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 827.340000 M -54.09 —-41.09
Date: 28.NOV.2012 14:55:19
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[Hz] [Hz] [Hz] [dBm]
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14.000 G 10. 2000 G -51.88
20.000 @ 17.979500 G -49.10
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Band :

LTE Band 2

Channel

CH18900 (Middle)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 14)
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Start 30 MHz 97 MHz/ top 1 GH
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]
30.000 M 1.000 G 100.00 k 804.545000 M -53.99  -40.99
Date: 28.NOV.2012 14:55:59
Ref 0 dBm
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16QAM (RB Size 1, RB Offset 0)
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Report No. : FG203103B

Band : LTE Band 2

Channel :

CH19185 (High)

Band Width : | SMHz

QPSK (RB Size 1, RB Offset 0)

Py N g |
[
L.
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 982.540000 M -54. -41.50
Date: 28.NOV.2012 14:56:42
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Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)
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Starc 30 Mz 97 wmz/ Stop 1 Gz
start stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]
30.000 M 1.000 G 100.00 k 243.400000 M  -53.44  —40.44
Date: 28.NOV.2012 14:58:35
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Start 1 GHz stop 20 GHz
start stop
(2] (21
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1.916 3.000 &
3.000 6 7.000 &
7.000 G 10.000 G
10.000 6 14.000 G 10.604000 &
14.000 G 17.000 G 16.631000 G
17.000 6 20.000 G 17.933000 & ~35.84
Date: 28.NOV.2012 15:07:03
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Band : LTE Band 2 Channel : CH18625 (Low)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 12)
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Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 967.505000 M 50.55 -37.55
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FCC RF Test Report

SPORTON LAB.

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 12)
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Start 0 o7 viney Stor 1 onz
Start Stop RBW Freq PwrAbs A Limit
[HZz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 14 1.000 G 100.00 k 281.230000 M -51.07  -38.07

Date: 23.NOV.2012 14:49

:49

s {
-
| | vz
S
-
seom | ane
stare stop rEw Freq
[Hz] [Hz] [Hz] [Hz]
1.000 G 1.840 G 1.00 M  1.839580 G
3.000 G 7.000 G 3.706000 G
10.000 G 14.000 G 1.00 M 13.704000 G
17.000 G 20.000 G 1.00 M 17.885000 G
Date: 23.NOV.2012 14:39:33

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : A98-RSZ3446

Page Number

1 207 of 333

Report Issued Date : Dec. 25, 2012

Report Version

. Rev. 01
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Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 24)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)
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Start 30 MHz 97 mMuz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 352.525000 M -50.55 —-37.55
Date: 23.NOV.2012 14:48:53
Ref 0 dmm
Torefe 12.9[am |
F=zopor 1
L [~ ]
vr
L B N
spuem | 3oe
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [aB]
000 ¢ 1.867 G 1. a1.49 28.49
1.893 6 5.000 G —49.23  -36.23
3.000 G 7.000 G 3.756000 G -33.14  -20.14
7.000 G 10.000 G 9.550000 G -51.89 -38.89
10.000 G 14.000 G 11.120000 G -51.71  -38.71
14.000 G 17.000 G 16.341500 G -49.89  -36.89
17.000 G 20.000 G 17.901500 G -48.83 -35.83
Date: 23.NOV.2012 14:41:21
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Band : LTE Band 2 Channel : CH19175 (High)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 12)
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Start 30 e 57 witz/ Stop 1 Gz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 132.335000 M =-50.75 =37.75
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®

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
cerde 12.5]am ]
F-soorT 1
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F-e
spomm | -
Start 30 Muz 97 wnz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 911.730000 M  -50.16  -37.16
Date: 23.NOV.2012 14:47:22
Ref 0 dBm
[off+t 12.5] a8 l
—BO[TTTT 1
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- e F =
F-s0
F-7
seoma [ 3pe
Start 1 GHz stop 20 Gz
start stop
[Hz] [Hz]
1.000 G 1.895
1.920 3.000 G
3.000 G 7.000 G
7.000 G 10.000 G
10.000 G 14.000 G
14.000 17.000 &
17.000 G 20.000 G
Date: 23.NOV.2012 14:44:15
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Band : LTE Band 2 Channel : CH18650 (Low)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)
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Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] 48]
30.000 M 1.000 G 100.00 k 990.785000 M  -51.22  -38.22

Date: 23.NOV.2012 14:21:51
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16QAM (RB Size 1, RB Offset 49)
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Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 159.495000 M -50.26 -37.26

Date: 23.NOV.2012 14:22:13
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Start Stop RBW Freq PwrAbs
P P
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7.000 G 10.000 G
c

10.000 G 14.000 G 10.968000 G o
14.000 G 17.000 & 16.571000 G 2
17.000 G 20.000 G 18.069500 G -48.24
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG203103B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 24)
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start 30 MHz 97 MHz/ top 1 GH
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 854.500000 M  -50.53  -37.53
Date: 23.NOV.2012 14:22:56
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Stop 20 GHz
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Report No. : FG203103B

16QAM (RB Size 1, RB Offset 24)
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Start 30 Mz o7 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 723.550000 M -50.21 -37.21
Date: 23.NOV.2012 14:23:05
Ret 0 asm
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=
seumm | aps
Start 1 GHz Stop 20 GHz
Start Stop PwrAbs ALimit
[Hz] [Hz] [dB]
000 G 1.860 1. 38.47
1.900 G 3.000 G 2. -39.64
3.000 G 7.000 G 3.760000 G
7.000 G 10.000 G 9.514000 G
10.000 G 14.000 G 11.018000 G . —-38.44
14.000 G 17.000 G 16.341500 G -50.28  -37.28
17.000 G 20.000 G 19.491500 G -49.32 —-36.32
Date: 23.NOV.2012 14:29:40
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Band : LTE Band 2

Channel :

CH19150 (High)

Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)
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30.000 M 1.000 G 100.00 k 53.765000 M -50.05 -37.05
Date: 23.NOV.2012 14:23:37
®
B Jk 25| am |
F- | A ]
N [
== |
111:,3(‘00:)] : 3
0 M 1 . 7:?3’1} —-34.88
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Report No. : FG203103B

SPUEM

16QAM (RB Size 1, RB Offset 24)

F-a
v
(N ST T W T N T YT TR g TN AR WM e J i lad octeqtedd
F-e
F-e
. EY
Start 30 Muz 97 wHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 170.650000 M -50.41 —-37.41

Date: 23.NOV.2012 14:23:47
Ref 0 dEm
Jo[[ Ee 12.5]ae I
= sofrrT 1
L [~ ]
-
I
F=e
spuEm | 3pa
Start 1 GHz 1.9 GHz/ Stop 20 GHz
stop Freq
[Hz] [Hz]
1.885 G 1.881460 G
5.000 G 2. G
7.000 G 3. G
10.000 G 9.610000 G
14.000 G 11.106000 G
17.000 G 16.059500 G
20.000 G 17.945000 G
Date: 23.NOV.2012 14:33:10
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Band :

LTE Band 2

Channel :

CH18675 (Low)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 37)

RPN NP pr |
5]
L
P
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 947.620000 M -53.72 -40.72
Date: 28.NOV.2012 14:51:50
Torf: o= |
5]
p
.
o f
|
L .
_,-w*d‘“‘
Start Stop RBW Freq PwrAbs
[Hz]

.000

10.000
14.000 G

17.000

Date: 28.NOV.2012

14:40:21

00 M 11.000000 G 50.5
oG 49.07
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SPUEM

Date:

L
==

spuEm |

Date:

16QAM (RB Size 1, RB Offset 74)

Ret 0 am
Y77 ST |
Foac
wr
s
L. 308
S — [E——
Start Stop PwrAbs ALimit
[Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k -54.16 —-41.16

28.NOV.2012

14:52:14

28.NOV.2012

14:

41

136

Stop 20 GHz
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FCC RF Test Report

Report No

.. FG203103B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

S WU PN 1
=
L
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 745.860000 M -54.12 -41.12
Date: 28.NOV.2012 14:51:07
T == 1
=
-
n
B f
1 —1...
s P ey 1 =
Start H: 1.9 GHz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs A Limit
[Hz]
3.000 c
10.000 C

Date: 28.NOV.2012 14:43:12
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16QAM (RB Size 1, RB Offset 37)

®

Ref 0 dBEm

Y77 ST |
! -
=
wr
e - ” -
s
seom | 308
S — 57 vete/ [E——
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 52.310000 M -53.91 —-40.91

Date: 28.NOV.2012 14:51:16

Torcf: = 1
Y |
. | a]
) I
b
. | s . LV
S SO e S P | .
e
swoma | -
JEu——— [ESS—

stop
[Hz]
1.853 G
3.000 G
7.000
10.000
14.000
17.000

16.550000 G -50.55 -37.55

Q000

20.000 17.406500 G -48.49 -35.49
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FCC RF Test Report
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Band :

LTE Band 2

Channel :

CH19125 (High)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 37)

crrde 129 am |
[
L.
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
Date: 28.NOV.2012 14:50:51
Torrfr_2o[w |
[ [
. .
n
o= f
.
vy | 1
Start Stop RBW Freq PwrAbs
[Hz] [Hz] [dBm]
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16QAM (RB Size 1, RB Offset 74)

(Y7 S P g ]
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covme |
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 863.230000 M -54.39 —-41.39
Date: 28.NOV.2012 14:50:39
Tord: o= |
=
|
i — =
Sens

[Hz] [Hz] [Hz]
1.87 .00 M 1.860562 ¢
3.000 E
7.000

10.000
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Band : LTE Band 2 Channel : CH18700 (Low)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 49)

[ orr Le 12.5]am l
L. L 2]
s
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o i S i i e A o S S, Ky
Start Stop RBW Freq PwrAbs A Limit
) [Hz] [H%] X [Hz] X [HZ]H i [cilB-f\] [dB?
Date: 23.NOV.2012 14:18:36
®
B wﬂ or‘riFL 25| am ]
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s
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Report No
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16QAM (RB Size 1, RB Offset 49)

Rer 0 amm
oftfc  12.9|as ]
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|
o Jll
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[t Ao e p 3], v TN RN T YRTA T 1 N2 TR
e — A
e
seom | .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 307.420000 M -50.76 -37.76
Date: 23.NOV.2012 14:19:46
g Ref 0 amm
Torre 2o |
[ [ 2]
L
o Jll I
v
[—— I = e
Freo
— aom
start stop
[Hz] [Hz]
1.895 G 3.000 G
3.000 6 7.000 G 6 -40.04 -27.04
7.000 G 10.000 G G -51.84 —-38.84
10.000 G 14.000 G 13.488000 G -52.00 -39.00
17.000 G 20.000 G 17.636000 G -48.45  -35.45
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.. FG203103B

Band :

LTE Band 2 Channel : CH18900 (Middle)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)

orfdet  12.5|aB l
F=xo0 1
- [~ ]
-3
LvI
C PR TP P oy Rl b Lt U eaial, Ty ool
L8 i ati el e
spuEm | 3pB
start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]
30.000 M 1.000 G 100.00 k 814.245000 M -50.70  -37.70

Date: 23.NOV.2012 14:17:31

%

Ref 0 dBm

o o= 1
(S S |
L. [ A ]
1 [
== 1 | rvr
L. R
p— som
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
000 .
015
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10.000 cC
14.000
1 000 G
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16QAM (RB Size 1, RB Offset 0)
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AT e A g il el AL A 7
e T S
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 906.395000 M -50.76 -37.76
Date: 23.NOV.2012 14:17:42
e o
Tk == 1
5
)
ool [
|
T
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Start Stop Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [aB]
1.915 G 3.000 G 2.99294 -39.29
17.000 G 20.000 G 18.560000 G —49.41 -36.41

Date: 23.NOV.2012 14:14:08

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : A98-RSZ3446

Page Number 1 227 of 333
Report Issued Date : Dec. 25, 2012
Report Version : Rev. 01
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Report No. : FG203103B

Band :

LTE Band 2

Channel :

CH19100 (High)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 49)

orrder  12.5[am |
=zt 1
- [~ ]
=
N
==
Lv1
IPiindrige T vy e TF7 D ST WIS T YN T Ag-hped i)
seumm | _ 3os
Start 30 Mz 57 MHz/ top 1 GH
Start Stop RBW Freq PwrAbs ALimit
[uz] [Hz] [uz] [uz] [dBm) [as]
30.000 M 1.000 G 100.00 k 381.625000 M -50.54 -37.5
Date: 23.NOV.2012 14:17:05
Ref 0 dsm
Joree 12.o[am |
= zotorrr 1
- [~ ]
3
Lv1
e Ty 1= P ———_
seumm | _ 3o

Date: 23.NOV.2012 14:

15:36

1.9 GHz/

RBW Freq
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Span 19 GHz
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SPORTON LAB.

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

crede 1z.9an |
I
-
e —rr—— g Tistcad, B o 1. 7Y e NS ) AL T ]
o ” WX 4 e el Y
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Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 802.120000 M -50.27 -37.27
Date: 23.NOV.2012 14:16:50
et 0 o
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I
&= f
|
e 1, PP SV T e
seare seop rreq
o P i
1.935 G 3.000 G 2.699138 G
7.000 G 10.000 G 8.482000 G
17.000 G 20.000 G 18.174500 G —-49.05 -36.05
Date: 23.NOV.2012 14:15:59
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Report No. : FG203103B

Band :

LTE Band 4

Channel : CH19957 (Low)

Band Width :

1.4MHz

®

Ref 0 dBm

QPSK (RB Size 3, RB Offset 1)

offdet 12.5[ dB I
F- 1
L2 [ 2]
-3
-
==
L 3 o Ve
-7
-8
seuEmM | g —
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 986.905000 M -46.31 -33.31

Date: 22.NOV.2012

®

Ref 0 dBm

16:40:14

Jnrmsx 12.5] aB I
54 1
-2 [ 2]
-3
- l—m-mw
==
PSR Sy
I — .
-7
-8
spuem | . —
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.707 G 1.00 M 1.706846 G -22.79 -9.79
1.714 & 3.000 G 1.00 M 1.714843 G -21.49 -8.49
3.000 G 5.000 G 1.00 M 3.132000 G -40.93 -27.93
5.000 G 7.000 G 1.00 M 6.783000 G -43.14 -30.14
7.000 G 10.000 G 1.00 M 9.397000 G -42.58 -29.58
10.000 G 14.000 G 1.00 M 13.982000 G -31.83 -18.83
14.000 G 18.000 G 1.00 M 14.004000 G -31.62 -18.62
Date: 22.NOV.2012 18:52:42
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SPORTON LAB.

Report No. : FG203103B

16QAM (RB Size 3, RB Offset 0)

Ref 0 dBm

offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
==
el s - oo o vz
L-7
L-s
spummM| g 3DE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 789.995000 M  -46.25 -33.25

Date: 22.NOV.2012 16:40:28

1off,et 12.5] as I
s 1
L2 [ 2]
a L-3
2 I"\'
==
vz
L-7
L-s
spumm| g -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]
1.000 G 1.707 & 1.00 M 1.706846 G -12.94
1.714 G 3.000 G 1.00 M 1.714843 G -7.52
3.000 G 5.000 G 1.00 M 3.115000 G -28.33
5.000 G 7.000 G 1.00 M 6.765000 G -30.48
7.000 ¢ 10.000 & 1.00 M 9.392500 G -29.82
10.000 ¢ 4.000 G 1.00 M 13.972000 G -19.08
14.000 18.000 G 1.00 M 15.512000 G -18.85

Date: 22.NOV.2012 18:53:09
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Band : LTE Band 4

Channel :

CH20175 (Middle)

Band Width : | 1.4MHz

Ref 0 dBm

QPSK (RB Size 3, RB Offset 1)

offdet 12.5[ dB I
-1 {
L2 [ 2]
-3
g -
==
s & F p2v
-7
-8
spuEm | o 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 817.155000 M -46.60 3.60
Date: 22.NOV.2012 16:41:13
i Ref 0 dBm
Jm’msx 12.5] aB I
54 1
-2 [ 2]
-3
g - r«—.—.:u~—~———u
== PP SR m——
v
-7
-8
seuEmM | g —
1.7 GHz/ Stop 18 GHz
stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [dBm] [aB]
1.729 & 1.00 M G -24.57 -11.57
3.000 G 1.00 M G -19.71 -6.71
5.000 G 1.00 M 3.193000 G -40.68 -27.68
7.000 G 1.00 M 6.6780 -43.00 -30.00
10.000 G 1.00 M 9.389500 G -42.44 29.44
14.000 G 1.00 M 13.992000 G -31.95 -18.95
18.000 G 1.00 M 14.088000 G -31.76 -18.76

Date: 22.NOV.2012

19:01:21
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Ref 0 dBm

16QAM (RB Size 3, RB Offset 0)

offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
X 5, L i 5y s Eag
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 952.955000 M  -46.25 -33.25
Date: 22.NOV.2012 16:41:00
.: Ref 0 dBm
1Uff.et 12.5] as I
|- - 1
-2 [ 2]
a -3
B - P f——
== o=
s
VL
L-7
L-s
spumm| g 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.729 & 1.00 M 1.728636 G -32.34 -19.34
1.736 G 3.000 G 1.00 M 1.736632 G -17.93 -4.93
3. c 5.000 G 1.00 M 3.167000 G -40.45 -27.45
5.¢ c 7.000 G 1.00 M 6. -43.33 -30.33
7.000 G 10.000 G 1.00 M 9. -42.62 -29.62
10.000 G 14.000 G 1.00 M -32.15 -19.15
14.000 G 18.000 G 1.00 M -31.97 -18.97
Date: 22.NOV.2012 19:01:50
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Band :

LTE Band 4

Channel :

CH20393 (High)

Band Width :

1.4MHz

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

offdet 12.5[ dB I
- |
L2 [ 2]
-3
-
==
" Ve
L-7
-8
seuEmM | g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 793.390000 M  -46.54 -33.54
Date: 22.NOV.2012 18:48:33
Ref 0 dBm
offdet 12.5[ dB I
F— |
-2 [ 2]
l -3
1] * r’\—M—W
== — o
s o st o e W NGV T
-7
-8
seuEm| g -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.751 @ 1.00 M  1.750425 G -31.23 -18.23
1.758 G 3.000 G 1.00 M 1.758421 G -17.04 —4.04
3.000 G 5.000 G 1.00 M 3.188000 G -41.11 -28.11
G 7.000 G 1.00 M 5.431000 G —-43.48 —-30.48
G 10.000 G 1.00 M 9.349000 G —-42.86 —-29.86
G 14.000 G 1.00 M 13.982000 G —-32.28 -19.28
G 18.000 G 1.00 M 14.002000 G -31.99 -18.99
Date: 22.NOV.2012 18:59:16
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16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 12.5[dB I
T e |
L-2 [ 2]
L-3
-
it A & sl bk e " toed TV
L-7
L-s
spummM| g 3DE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 785.630000 M  -46.59 -33.59

Date:

22.NOV.2012

18:48:53

Ref 0 dBm
Joff.et 12.5| aB I
P59 = 1
-2 [ 2]
a -3
1| - r#‘\-v\}“ o
DU —
" VL
L-7
L-s
spumm| g -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.751 & 1.00 M  1.750425 G -25.18 -12.18
1.758 G 3.000 G 1.00 M  1.758421 G -20.33 -7.33
3. c 5.000 G 1.00 M 3.156000 G -41.32 -28.32
5.¢ c 7.000 G 1.00 M 6.85500 -43.55 -30.55
7.000 G 10.000 G 1.00 M 9. ~a2.78 -29.78
10.000 G 14.000 G 1.00 M -32.47 -19.47
14.000 G 18.000 G 1.00 M -32.05 -19.05
Date: 22.NOV.2012 19:00:08
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Band : LTE Band 4

Channel : CH19965 (Low)

Band Width : | SMHz

QPSK (RB Size 1, RB Offset 7)

[ ortapt  12.5]aB l
L. | A ]
F-s
ool ol
> < .
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 839.950000 M -53.51 -40.5
Date: 28.NOV.2012 16:29:13
®
HEEIEER |
. | A ]
F-s
B[R] -
Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [dBm]
-43.97
-42.0
00 M 13.744000 G -41.38
Date: 28.NOV.2012 16:34:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 7)

®

Ref 0 dBEm

(Y7 S P g ]
LA

N
[ -
- . " :

covme |

Start Stop RBW Freq PwrAbs ALimit

[Hz] [Hz] [Hz] [Hz] [dBm] [ae]

30.000 M 1.000 G 100.00 k 911.730000 M -53.97 —-40.97
Date: 28.NOV.2012 16:29:26

Toreds e |
N

‘_,._‘n«""' o

.

Stop
[Hz]

3.000 G
7.000 G
10.000 G
14.000 G

18.000 G

Date: 28.NOV.2012 16:35:08

Stop 18 GHz
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

[ orr e 12.5]ae l
L. L 2]
s
ol
Start V Stop RBW F;eq . PwrAbs A Limit V
107500 1 4000 @ 100- 00k 230.610000 m  —taat  —ho.bo
Date: 28.NOV.2012 16:30:10
®
| ﬂ )r“ri}m 12.5]am !
. L 2]
e
B [ e .
Date: 28.NOV.2012 16:36:03
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

®

Ref 0 dBEm

16QAM (RB Size 1, RB Offset 0)

Y77 ST |
! -
=
wr
s
seom | 308
S — [E——
seare stop
[Hz] [Hz]
30.000 M 1.000 G 100.00 k 841.405000 M

Date: 28.NOV.2012 16:30:19
Wﬂgf‘#t PPy P |
[ | a ]
B
franca EﬂwWM L
[Hz]
Date: 28.NOV.2012 16:36:16
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Channel : CH20385 (High)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 7)

RPN N |
koo ]
. | a]
Fo-
e S e
—
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 956.350000 M -54.06 -41.06

Date: 28.NOV.2012 16:30:38

| J )r“ri}m 12.5]am !
. | A ]
=
B [k 7 .
N Stop RBW Freq PwrAbs A Limit 7
[Hz] [Hz] [Hz] [dBm]K’
Date: 28.NOV.2012 16:58:57
SPORTON INTERNATIONAL INC. Page Number : 240 of 333
TEL : 886-3-327-3456 Report Issued Date : Dec. 25, 2012
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : A98-RSZ3446



SPORTON LAB.

FCC RF Test Report

Report No

.. FG203103B

®

Ref 0 dBEm

16QAM (RB Size 1, RB Offset 0)

(Y7 S P g ]
LA
N
[ -
; -
SPUEM | 3DB

Start

Stop 1 GHz

Stop

RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
10,000 M 1.000 & 100.00 K 383.080000 3 ~51.05  —40.a5
Date: 28.NOV.2012 16:30:53
et o anm
Torcfr m= 1
Y |
I
oo [l g ey =
M LVL
boe
po— wom
Stop Freq PwrAbs ALimit
[Hz] [Hz] [dBm] [ae]
1 46 4 3 3

Date: 28.NOV.2012

3.000 G

7.000 G
10.000 G
14.000 G

18.000 G

16:59:20
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seonron tas.  FCC RF Test Report Report No. : FG203103B

Band : LTE Band 4 Channel : CH19975 (Low)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

offdet 12.5[ dB I
-1 {
L2 [ 2]
-3
-
==
A Simar 5 -~ v
-7
-8
spuEm | o 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 776.900000 M -46.73 -33.73

Date: 22.NOV.2012 16:36:00

®

Ref 0 dBm

Jnrmsx 12.5] aB I
-711 |
-2 [ 2]
-3

l—'\—mw
RN
ek vz
L7
-8
spumm | o -

Start 1 GHz 1.7 GHz/ Stop 18 GHz

Start Stop RBW Freq PwrAbs

[Hz] [Hz] [Hz] [Hz] [dBm]

1.000 G 1.700 G 1.00 M 1.034650 G  -46.36

1.725 G 3.000 G 1.00 M 2.979600 G -45.58

5.000 G 5.000 G 1.00 M 5.219000 G -40.91

5.000 G 7.000 G 1.00 M 6.758000 G -43.54

7.0 0 G 10.000 G 1.00 M 9.467500 G —-42.56

10.000 G 14.000 G 1.00 M 13.950000 G  -31.80

14.000 G 18.000 G 1.00 M 14.002000 G -31.39

Date: 22.NOV.2012 16:26:25
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seonron tas.  FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

offdet 12.5[dB I
|- o
1
L2 [ 2]
-3
-
==
i 5 .y - & vz
-7
L-sc
seumm| g 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 796.300000 M  -46.39 -33.39
Date: 22.NOV.2012 16:36:12
E Ref 0 dBm
loff.et 12.5] ae I
|- . .
15 1
L2 [ 2]
-3
1] * r"\-M
l@ -
—— [, or
-7
L-sc
seumm| g -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm]
1.000 & 1.700 & 1.00 M 1.338800 G -46.93
1.725 & 3.000 & 1.00 M 2.976412 G 24
3.000 G 5.000 G 1.00 M 3.135000 G .13
5.000 G 7.000 G 1.00 M 6.753000 G -43.26
7.000 G 10.000 G 1.00 M 9.425500 G -43.05 -30.05
10.000 G 14.000 G 1.00 M 13.970000 G -32.30 -19.30
14.000 G 18.000 G 1.00 M 15.554000 G -31.51 -18.51

Date: 22.NOV.2012 16:27:31
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seonron tas.  FCC RF Test Report Report No. : FG203103B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 12)

Ref 0 dBm

offdet 12.5[ dB I
F- 1
L2 [ 2]
-3
-
==
v
-7
-8
seuEmM | g —
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 997.090000 M -45.74 -32.74
Date: 22.NOV.2012 16:35:29
: Ref 0 dBm
Jnir.m 12.5] aB I
F-5¢ 1
-2 [ 2]
g -3
1 rﬂ'\-mw
== ——
I
v
-7
-8
seuEM| g 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
1.000 G 1.720 G 1.00 M 1.718560 G -46.68
1.745 G 3.000 G 1.00 M 2.962978 G -45.48
3.000 G 5.000 G 1.00 M 3.101000 G -40.97
5.000 G 7.000 G 1.00 M 6.693000 G -43.16
7.000 G 10.000 G 1.00 M 9. G .45
10.000 G 14.000 G 1.00 M 13. G .59
14.000 G 18.000 G 1.00 M 15 G 68

Date: 22.NOV.2012 16:29:22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
. " o ool N vi
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 809.395000 M  -46.65 -33.65
Date: 22.NOV.2012 16:35:42
.: Ref 0 dBm
loff,et 12.5] as I
o 1
-2 [ 2]
a L-3
1] - FNMW
==
e calmed i
L-7
L-s
spumm| g 3DE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.720 & 1.00 M 1.310320 G -46.41 -33.41
1.745 G 3.000 G 1.00 M 2.992470 G -46.20 -33.20
3.000 G 5.000 G 1.00 M 3.170000 G -41.16 -28.16
5.000 G 7.000 G 1.00 M 6.733000 G -43.47 -30.47
7.000 ¢ 10.000 & 1.00 M 9.446500 G -—42.92 -29.92
10.000 4.000 G 1.00 M 13.980000 G -31.96 -18.96
14.000 c 18.000 G 1.00 M 14.040000 G -31.85 -18.85
Date: 22.NOV.2012 16:29:44
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20375 (High)

Band Width :

5MHz

Ref 0 dBm

QPSK (RB Size 1, RB Offset 12)

offdet 12.5[ dB I
-1 {
L2 [ 2]
-3
-
. L F— e, ok & v
-7
-8
seuEmM | g —
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 888.450000 M -46.57 -33.57
Date: 22.NOV.2012 16:34:23
i Ref 0 dBm
"lnrmsx 12.5] aB I
- 5% 1
-2 [ 2]
-3
- ~
= -4
=y o
v
-7
-8
spuEm | o 3pE
1.7 GHz/ Stop 18 GHz
stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [dBm]
1.740 & 1.00 M 1.254930 G -45.85
3.000 G 1.00 M 2.930840 G -45.18
5.000 G 1.00 M 3.115000 G -40.92
7.000 G 1.00 M 6.731000 G -43.32
10.000 G 1.00 M 9.392500 G -42.22
14.000 G 1.00 M 13.974000 G -31.76
18.000 G 1.00 M 14.048000 G -31.67
Date: 22.NOV.2012 16:31:32
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seonron tas.  FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 12)

Ref 0 dBm

offdet 12.5[dB I
|- o
1
L2 [ 2]
-3
-
==
oo 5 s -
-7
L-sc
seummM| g 3pE
start 30 MHz 97 MHz/ Stop 1 GHz
start Stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 216.725000 M -46.59 -33.59

Date: 22.NOV.2012 16:34:11

Joff.et 12.5] ae I
S . .
t 1
L2 [ 2]
-3
-
-4
== =
fotsmpncrnend vz
-7
L-sc
seummM| g 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start Stop RBW Freq
[Hz] [H=z] [H=z] [H=z]
1.000 & 1.740 & 1.00 M 1.349650 G
1.765 G 3.000 & 1.00 M 2.983945 G
3.000 G 5.000 G 1.00 M 3.202000 G
5.000 G 7.000 G 1.00 M 6.602000 G
7.000 G 10.000 G 1.00 M 9.319000 G
10.000 G 14.000 G 1.00 M 13.974000 G
14.000 G 18.000 G 1.00 M 15.564000 G

Date: 22.NOV.2012 16:32:44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20350 (Low)

Band Width :

10MHz

Date:

Ref 0 dBm

QPSK (RB Size 1, RB Offset 24)

offdet 12.5[ dB I
-1 {
L2 [ 2]
-3
g -
==
o, sasosn] VT
-7
-8
seuEmM | g —
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 516.940000 M -46.22 -33.22
Date: 22.NOV.2012 16:08:15
i Ref 0 dBm
ﬂnrmsx 12.5] aB I
- 1
-2 [ 2]
-3
* FNMW
== ~orav~y
K VL
-7
-8
spuEm | o 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.695 G 1.00 M 1.096953 G -46.87 -33.87
1.735 3.000 G 1.00 M 1.736265 -43.40 -30.40
3.000 5.000 G 1.00 M 3.127000 -41.06 -28.06
7.000 G 1.00 M 6.7420 G -43.39 -30.39
10.000 G 1.00 M 9.821500 G -42.51 -29.51
14.000 G 1.00 M 13.998000 G -32.15 -19.15
18.000 G 1.00 M 15.626000 G -31.59 -18.59

22.NOV.2012

16:14:01
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SPORTON LAB.

FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

offdet 12.5[dB I
T e |
-2 [ 2]
L-3

-

Bl Kl 5 vz

L-7
L-s

spummM| g 3DE

Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 789.995000 M  -45.65 -32.65
Date: 22.NOV.2012 16:09:09
Ref 0 dBm
ﬂoff.et 12.5| aB I
s == 1
L-2 [ 2]
l -3
B - e
honaert
T VL
L-7
-8
spumm| g -
Sstart 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
. 1.695 G 1.00 M  1.333253 G -47.10 -34.10
3.000 G 1.00 M 1.736898 G -44.91 =31.91
5.000 G 1.00 M 3.054000 G -41.34 -28.34
7.000 G 1.00 M 6.643000 G -43.56 -30.56
10.000 G 1.00 M 9.370000 G  -42.60 -29.60
14.000 G 1.00 M 13.992000 G -31.97 -18.97
18.000 G 1.00 M 15.602000 G -32.01 -19.01
Date: 22.NOV.2012 16:16:15
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TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20175 (Middle)

Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 12.5[ dB I
F- 1
L2 [ 2]
-3
g -
==
A A " L L o I3 VL
-7
-8
seuEmM | g 3pE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 811.335000 M -46.41 -33.41
Date: 22.NOV.2012 16:10:52
i Ref 0 dBm
Jm’msx 12.5] aB I
54 1
-2 [ 2]
-3
v
-7
-8
seuEmM | g —
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
1.000 G 1.712 & 1.00 M 1.287138 G -46.46
3.000 G 1.00 M 2.867765 G -45.96
5.000 G 1.00 M 3.157000 G -41.22
5. G 7.000 G 1.00 M 6.631000 G -43.34
G 10.000 G 1.00 M 9.433000 G -42.85
G 14.000 G 1.00 M 13.976000 G -31.85
14.000 G 18.000 G 1.00 M 15.588000 G -31.98

Date:

22.NOV.2012

16:17:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
==
" i s " vz
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 842.375000 M  -46.48 -33.48
Date: 22.NOV.2012 16:10:40
.: Ref 0 dBm
loff,et 12.5] as I
o 1
-2 [ 2]
a L-3
B - e
. Foma or
L-7
L-s
spumm| g 3DE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.712 & 1.00 M 1.184181 G . -34.76
1.752 G 3.000 G 1.00 M 2.988149 G -32.89
3.000 G 5.000 G 1.00 M 3.116000 G -28.39
5.000 G 7.000 G 1.00 M 6.849000 G -30.44
7.000 G 10.000 & 1.00 M 9.370000 G -29.92
10.000 G 4.000 G 1.00 M 13.972000 G -19.24
14.000 G 18.000 G 1.00 M 15.586000 G -19.09
Date: 22.NOV.2012 16:17:37
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20350 (High)

Band Width :

10MHz

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

offdet 12.5[ dB I
F- 1
L2 =
-3
g -
==
. k. " ~ A oL v
-7
-8
seuEmM | g —
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 860.320000 M -46.41 -33.41
Date: 22.NOV.2012 16:11:27
i Ref 0 dBm
ﬂnrmsx 12.5] aB I
- 1
L2 =
-3
g - r—\-.-‘x~
= |-ac
== po———
A v
-7
-8
seuEmM | g 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [dBm]
1.730 & 1.00 M 1.389820 G -45.31
3.000 G 1.00 M 2.942190 G -45.29
5.000 G 1.00 M 3.146000 G -40.6C
7.000 G 1.00 M 6.254000 G -a3.10
10.000 G 1.00 M 9.364000 G -42.24
14.000 G 1.00 M 13.982000 G -31.72
18.000 G 1.00 M 14.002000 G -31.72

Date: 22.NOV.2012

16:22:01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
==
i Y vz
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 575.140000 M  -46.83 -33.83
Date: 22.NOV.2012 16:11:43

SPUEM

Date:

,“Off,et 12.5] as
- b

k-2 =
L-3
L-ad
| DY Ry -
-7
-5
—o 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Fregq PwrAbs  ALimit
(Hz] [Hz] [az] [Hz] [dBm] [as]
1.000 G 1.730 G 1.00 M  1.727445 G -36.35  -23.35
1.770 G 3.000 G 1.00 M  2.993235 G -46.11  -33.11
3.000 G 5.000 G 1.00 M  3.142000 G  -41.19  -28.19
5.000 G 7.000 G 1.00 M 6.763000 G  -43.42  -30.42
7.000 ¢ 10.000 G 1.00 M  9.376000 G  -42.68  -29.68
10.000 ¢ 4.000 G 1.00 M 13.974000 G  -31.98 -18.98
14.000 ¢ 18.000 G 1.00 M 14.018000 G  -31.66 -18.66
22.NOV.2012 16:22:22
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Channel : CH20025 (Low)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

RPN N |
]
L.
| g A S
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 89.170000 M -53.99 -40.99

Date: 28.NOV.2012 16:25:51

%

Torcfr o= |
Y e ]
. | a]
Fo-
- . -
B o]
[reene LVI
—
Start Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
3.000 53
10000 « 00 M 10.700000 & -a1.05

Date: 28.NOV.2012 16:15:14
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SPORTON LAB. FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBEm

Y77 ST |
-
=
wr
— x
s
seom | 308
S — 57 vete/ [E——
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 820.065000 M -53.36 —-40.36

Date: 28.NOV.2012 16:26:10

®

Ref 0 dBEm

Toreds e 1
[ s

SPUEM

Stop 18 GHz

Stop
[Hz]
1.690 &
3.000 G
7.000 G

10.000 G

14.000 G

18.000 G

Date: 28.NOV.2012 16:16:04
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

offdet  12.5|am l
-0 1
L [ 2]
-3
oncce B
v
- i, « . &
spuEm | 3pB
Start 30 MHz 97 MHz/ top 1 GH
start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 836.070000 M  -53.97  -40.97

Date: 28.NOV.2012 16:23:47

[ == ]
-2 | A ]

F-s

B [ e = SRS SESSS = .

Date: 28.NOV.2012 16:17:20
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SPORTON LAB. FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 74)

®

Ref 0 dBEm

Y77 ST |
S

*
B e
L
" ~ s . I
[-e
spuem | 3pB
Start 30 Mz 97 MEz/ Stop 1 GHz
start Sstop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [as]
30.000 M 1.000 G 100.00 k 968.475000 M  -53.54  -40.54

Date: 28.NOV.2012 16:24:05

®

Ref 0 dBEm

Toreds e 1
:

— BT

*
oo [ il e e
-
Start PwrAbs ALimit
[HZz]

o -41.96
10.000 G 14.000 .00 M 13.152000 -41.5
14.000 G 18.000 .00 M 17.622000 -39.37

Date: 28.NOV.2012 16:17:42
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Channel : CH20325 (High)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

RPN N |
]
L.
. L el
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 184.230000 M -53.18 -40.18

Date: 28.NOV.2012 16:22:22

N ]
-2 | A ]
=
[E e et

Date: 28.NOV.2012 16:19:55
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBEm

[ N pe |
o | a]

N

=
L. e
o

SPUEM | 3DB

stare  stop rew rreq

[Hz] [Hz] [Hz] [Hz]

30.000 M 1.000 G 100.00 k 960.230000 M
Date: 28.NOV.2012 16:22:37

Tords e |
N
B [0

ettt LVL

.

Stop
[Hz]
1.720 @
3.000 G
7.000 G

10.000 G

14.000 G

18.000 G

Date: 28.NOV.2012 16:20:15

Stop 18 GHz
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SPORTON LAB.

FCC RF Test Report

Report No

.. FG203103B

Band :

LTE Band 4

Channel :

CH20050 (Low)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 12.5[ dB I
- 1
L2 [ 2]
-3
-
==
P 4, & fond v
L-7
-8
spuEm | o -
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz1 [Hz] [Hz] [Hz1 [dBm] [as1
30.000 M 1.000 G 100.00 k 966.535000 M -46.76 - 76
Date: 22.NOV.2012 16:04:53
i Ref 0 dBm
ﬂm’msx 12.5] aB I
- 1
-2 [ 2]
-3
> './\.M
L-ac
== p— —
Ve
L-7
-8
seuEmM | g 3pE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs
[Hz] [Hz] [Hz1 [dBm]
1.685 G 1.00 M 1.048293 G -46.23
3.000 G 1.00 M 2.840018 G -45.06
5.000 G 1.00 M 3.156000 G -40.8¢
7.000 G 1.00 M 6.823000 G -a3.22
10.000 G 1.00 M 9.343000 G -42.53
14.000 G 1.00 M 13.930000 G -31.62
18.000 G 1.00 M 14.018000 G -31.56
Date: 22.NOV.2012 15:29:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 99)

Ref 0 dBm
offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-
==
& - " vz
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 754.590000 M  -45.81 -32.81
Date: 22.NOV.2012 16:04:43
.: Ref 0 dBm
ﬂoff,et 12.5] as I
- e 1
-2 [ 2]
a L-3
2
== [ '
NP -
L-7
L-s
spumm| g 3DE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.685 G 1.00 M 1.257560 G .22 -34.22
1.755 G 3.000 G 1.00 M 2.863672 G .15 -31.15
3.000 G 5.000 G 1.00 M 3.149000 G .08 -27.98
5.000 G 7.000 G 1.00 M 6.828000 G .63 -30.63
7.000 ¢ 10.000 & 1.00 M 9.421000 G L71 -29.71
10.000 ¢ 4.000 G 1.00 M 13.988000 G 32.11 -19.11
14.000 c 18.000 G 1.00 M 14.004000 G 32.18 -19.18
Date: 22.NOV.2012 15:29:22
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20175 (Middle)

Band Width :

20MHz

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

offdet 12.5[ dB I
- |
L2 [ 2]
-3
g -
==
e - s " P 5 " Ve
L-7
-8
spuEm | o 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [ae]
30.000 M 1.000 G 100.00 k 720.155000 M -46.46 -33.46
Date: 22.NOV.2012 15:59:03
Ref 0 dBm
ﬂﬂx’msl 12.5] aB I
ot i |
-2 [ 2]
-3
> r—’\.._.-\/—..._,__ A
== ]
PN P
A vz
L-7
-8
spuEm | o -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [Hz] [dBm]
1.000 G 1.698 G 1.00 M 1.688084 G -31.05
3.000 G 1.00 M 2.968571 G -44.45
5.000 G 1.00 M 3.154000 G -40.61
5. G 7.000 G 1.00 M 6.843000 G  -42.68
€ 10.000 G 1.00 M 9.370000 G -42.46
G 14.000 G 1.00 M 13.992000 G -31.16
14.000 G 18.000 G 1.00 M 15.550000 G —-31.28

Date: 22.NOV.2012

15:53:01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 12.5[ dB I
- |
-2 [ 2]
L-3
-
stodilin Sl oot beads s £ vz
L-7
L-s
spumm| g 3B
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 963.625000 M  -46.09 -33.09
Date: 22.NOV.2012 15:59:15
.: Ref 0 dBm
,“Uff.et 12.5| aB I
- — 1
-2 [ 2]
-3
B - [~
S o m—
| — o
L-7
L-s
spumm| g -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.698 G 1.00 M -34.64 -21.64
1.768 G 3.000 G 1.00 M -46.46 -33.46
3. G 5.000 G 1.00 M -41.15 -28.15
5.¢ G 7.000 G 1.00 M -43.44 -30.44
7.000 G 10.000 G 1.00 M -a3.02 -30.02
10.000 G 14.000 G 1.00 M -32.34 -19.34
14.000 G 18.000 G 1.00 M -32.07 -19.07
Date: 22.NOV.2012 15:55:14
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 4

Channel :

CH20300 (High)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 99)

Ref 0 dBm

offdet 12.5[ dB I
F- 1
L2 [ 2]
-3
-
b, i fesnd =T
-7
-8
spuEm | o -
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 798.725000 M -46.70 - 70
Date: 22.NOV.2012 15:58:17
i Ref 0 dBm
ﬂnrmsx 12.5] aB I
- 1
-2 [ 2]
-3
= -4
== p——
v
-7
-8
spuEm | o -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs
[Hz] [Hz] [Hz] [dBm]
1.710 & 1.00 M 1.288260 G -46.85
3.000 G 1.00 M 2.990240 G -45.64
5.000 G 1.00 M 3.156000 G -41.05
7.000 G 1.00 M 6.735000 G -43.30
10.000 G 1.00 M 9.371500 G —42.97
14.000 G 1.00 M 13.992000 G -31.97
18.000 G 1.00 M 14.052000 G -31.82

Date: 22.NOV.2012 15:56:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

SPUEM

Date

SPUEM

Date:

Ref 0 dBm

16QAM (RB Size 1, RB Offset 49)

offdet 12.5[dB I
T e |
-2 [ 2]
L-3
-4
AL, 5 ok L rlok: i
L-7
L-s
-9 3DE
Start 30 MHz 97 MHz/ Stop 1 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
30.000 M 1.000 G 100.00 k 786.115000 M  -46.17 -33.17
: 22.NOV.2012 15:58:09
Ref 0 dBm
,“Off,et 12.5] as I
e 1
-2 [ 2]
L-3
-4
-~ i vz
L-7
L-s
-9 3DE
Start 1 GHz 1.7 GHz/ Stop 18 GHz
start stop RBW Freq PwrAbs  ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [as1
1.000 G 1.710 & 1.00 M 1.337605 G -47.05 -34.05
1.780 G 3.000 G 1.00 M 2.981700 G -45.20 -32.20
3.000 G 5.000 G 1.00 M 3.103000 G —41.11 -28.11
5.000 G 7.000 G 1.00 M 6.805000 G -43.49 -30.49
7.000 ¢ 10.000 & 1.00 M 9.383500 G -43.04 -30.04
10.000 ¢ 4.000 G 1.00 M 13.980000 G -32.51 -19.51
14.000 18.000 G 1.00 M 14.068000 G -32.03 -19.03
22.NOV.2012 15:56:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : A98-RSZ3446

Page Number

: 265 of 333

Report Issued Date : Dec. 25, 2012

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 17

Channel :

CH23755 (Low)

Band Width : | 5MHz

%

Ref 10 dBm

QPSK (RB Size 1, RB Offset 24)

P N |
L
L
L. :
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
Date: 29.NOV.2012 11:49:36
P N |
L
-
=t
Start PwrAbs ALimit
[Hz] [dBm] [aB]

Date: 29.NOV.2012 11:51:01
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 12)

ceede 12 4] |
wr
K Aol
e
Fo
seom | -
S — [E——
Start Stop RBW PwrAbs ALimit
[HZz] [Hz] [HZz] [dBm] [aB]
30.000 M 694.000 M 100.00 k 40 -49.1 -36.15
719.000 M 1.000 G 100.00 k 925. -45.7 -32.79
Date: 29.NOV.2012 11:50:05
Ret 10 daBm
ceede 12 4] |
. wr
L_
F-s
e
Fo
seom | -
E—— 700 wz/ [E——
Start PwrAbs ALimit
[Hz] [dBm] [aB]
1.000 G -45.21 —-32.21
000 G -37.83 -24.83
4.000 G - .14 -26.14

Date: 29.NOV.2012 11:50:39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band :

LTE Band 17 Channel :

CH23790 (Middle)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 24)

%

Ref 10 dBm

P N |
L
L
-
" .
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
Date: 30.NOV.2012 09:20:06
P N |
L
-
- —
Start H: 00 MHz/ t. 8 GH:
Start Stop RBW Freq PwrAbs ALimit
[Hz] [dBm]
000 e -

Date: 30.NOV.2012 09:21:45
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SPORTON LAB. FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 12)

[ o =] ]
- » | a ]
L
m B LVL
V V V PwrAbs ALimit B
R
Date: 30.NOV.2012 09:20:36
[ o =] ]
- » | a ]
L
m B 2 LVL
- - h
[Hz] [dBm] [t;B]s
Date: 30.NOV.2012 09:21:05
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 17 Channel : CH23825 (High)
Band Width : | 5MHz

QPSK (RB Size 1, RB Offset 12)

%

Ref 10 dBm

L. offset 12 dp I
Lo L 2]
-2
oo Jll B
L,
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [dBm] [aB]
701.000 M 100.00 % 6
Date: 29.NOV.2012 11:43:51
®
L. offset 12 dp I
L s L 2]
-2
m [ LVI
Start H: 00 MHz/ t. 8 GH:
Start Stop RBW Freq PwrAbs A Limit
[Hz]
4.000 G
Date: 29.NOV.2012 11:44:12
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

16QAM (RB Size 1, RB Offset 24)

v
-6
L
seomm [ oB
Starc 30 Mz 97 wmz/ Stop 1 Gz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
30.000 M 701.000 M 100.00 k 697.6€ )€ —-44.18 —-31.18
726.000 M 1.000 G 100.00 k 809.844000 M  -46.82  -33.82
Date: 29.NOV.2012 11:43:24
Ref 10 dBm
ceede 17 o] ]
|
v
F-s
-
L
seomm [ oB
Start 1 Ghz 700 Muz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [HZz] [Hz] [dBm] [aB]
1.000 G 1.000 G 100.00 k D ( —-31.85
000 G 4.000 © .00 M -24.68
4.000 G 8.000 G 1.00 M -26.24

Date: 29.NOV.2012 11:44:40
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 17

Channel :

CH23780 (Low)

Band Width : | 10MHz

%

Ref 10 dBm

QPSK (RB Size 1, RB Offset 49)

P N |
L
L
-
e
PwrAbs ALimit
[dBm] [ae]
Date: 30.NOV.2012 09:33:32
P N |
L
-
*
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]

Date: 29.NOV.2012 1

1:52:55
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SPORTON LAB. FCC RF Test Report Report No. : FG203103B

16QAM (RB Size 1, RB Offset 49)

L
e et sl
-6
=
spuem | -
Start 30 Mz 97 MEz/ Stop 1 GHz
start Sstop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 689.000 M 100.00 k 620.4 0 M -49.26 -36.26
729.000 M 1.000 G 100.00 k 947.155000 M  -46.31  -33.3

Date: 30.NOV.2012 09:33:46

®

Ref 10 dBm

ceede 12 4] |

B *
h L
-5
-6
=
spuem | 3pB
Start 1 GHz 700 MHzZ/ Stop 8 GHz
start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
1.000 G 1.000 G 100.00 k  1.000000 G -32.08
.000 G 4.000 G .ooM 3 6 - 6
4.000 G 8.000 G 1.00 M -38.94  -25.9

Date: 29.NOV.2012 11:53:10
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 17 Channel :

CH23790 (Middle)

Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 49)

%

Ref 10 dBm

L. offset 12 dp I
Lo L 2]
-2
oo Jll B
L,
et s
Start Stop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M [o 3 -48.91 -35.9
Date: 30.NOV.2012 09:24:17
®
L. offset 12 dp I
L s L 2]
=
oo Jll B
L.
[E———— 700 vras con © on
Start Stop RBW Freq PwrAbs A Limit
[Hz] [dBm]
000 G —a1.47
4.000 G ~38.88
Date: 30.NOV.2012 09:22:59
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16QAM (RB Size 1, RB Offset 24)

ceede 12 4] |
! -
wr
e
Fo
seom | s
S — 57 vete/ [E——
Start PwrAbs ALimit
[Hz] [dBm] [ae]
30.000 M 690 . -49.11 -36.11
730.000 M 1.000 G 100.00 k 870.570000 M  -47.33  -34.33
Date: 30.NOV.2012 09:23:45
Ret 10 daBm
ceede 12 4] |
! -
wr
F-s
e
Fo
seom | -
E—— 700 wz/ [E——
Start ALimit
[Hz] [ae]
1.000 G —-32.05
000 G ~24.96
4.000 G -26.2

Date: 30.NOV.2012 09:23:27
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Band : LTE Band 17 Channel : CH23800 (High)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 24)

%

Ref 10 dBm

[ orre 12 b ]
L_se | a]
L
Start Stop RBW F;eq PwrAbs A Limit
500 1 coriot 100 K 266.839000 4 —25.15  -36.15
Date: 30.NOV.2012 09:32:17
®
[ orre 12 b ]
L s | A ]
[
o= - ;
. e
[Hz]
Date: 29.NOV.2012 11:58:09
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16QAM (RB Size 1, RB Offset 24)

L
|-
-7
spuem | -
Start 30 Mz 97 MEz/ Stop 1 GHz
start Sstop RBW Freq PwrAbs A Limit
[Hz] [Hz] [Hz] [Hz] [dBm] [aB]
30.000 M 691.000 M 100.00 k 422.964500 M -49.66  —36.66
731.000 M 1.000 G 100.00 k 764.356000 M  -47.04  -34.04

Date: 30.NOV.2012 09:31:52

®

Ref 10 dBm

ceede 12 4] |
! -
wr
L= L
F-s
e
Fo
seom | o
E—— 700 wz/ [E——
Start Stop RBW ALimit
[Hz] [Hz] [Hz] [ae]
1.000 G 1.000 G 100.00 k 1 —-32.59
000 G 4.000 G 1.00 M —24.65
4.000 G 8.000 G 0 M -26.40

Date: 29.NOV.2012 11:58:24
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3.7 Radiated Spurious Emission Measurement

3.7.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The

spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.7.2 Measuring Instruments

See list of measuring instruments of this test report.

3.7.3 Test Procedures

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search
the maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8. Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. Emission level (dBm) = output power + substitution Gain.

11. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)

=-13dBm.
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3.7.4 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o OC.-
.

Spectrum Analyzer | Receiver

System Simulator

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

{:. OG-
*

Simmilat Spectrum Analyzer / Receiver
System Simulator

3.7.5 Test Results of Radiated Emissions (9 KHz ~ 30 MHz)

The low frequency, which started from 9 KHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
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3.7.6 Test Result of Field Strength of Spurious Radiated

Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
oLevel (dBm) Date: 2012-12-06
-10.0 FCC PARTZ2124727
-20.0
-30.0
-40.0
2 : °
50.0 1 3 +
60.0
70.0
8030 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1672 -52.52 -13 -39.52 -60.96 -54.24 1.62 5.49 H Pass
2509 -46.50 -13 -33.50 -59.56 -48.47 2.1 6.22 H Pass
3345 -52.79 -13 -39.79 -67.05 -55.68 3.03 8.07 H Pass
4182 -50.70  -13  -37.70 -66.5 -55.24 2.52 9.21 H Pass
5018 -48.80 -13 -35.80 -66.13 -54.25 3.1 10.70 H Pass
5860 -44.64 -13 -31.64 -67.08 -49.88 2.92 10.31 H Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-12-06
10.0 FCC PARTZ2124727
-20.0
-30.0
-40.0
B
5
50.0 1 5 3 :
-60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1672 -51.52 -13 -38.52 -64 -53.24 1.62 5.49 \% Pass
2509 -52.80 -13 -39.80 -66.67 -54.77 2.1 6.22 \% Pass
3345 -51.79 -13 -38.79 -67.08 -54.68 3.03 8.07 \% Pass
4182 -49.67 -13 -36.67 -66.85 -54.21 2.52 9.21 \% Pass
5018 -48.32 -13 -35.32 -67.57 -53.77 3.1 10.70 \% Pass
5860 -46.91 -13 -33.91 -68.84 -52.15 2.92 10.31 \% Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
o Level {dBm) Date: 2012-12-06
0.0 FCC PART 22124727
-20.0
-30.0
-40.0
2
3
-50.0 3
-60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1649 -53.39 -13 -40.39 -62.03 -55.24 1.53 5.53 H Pass
2474 -49.30 -13 -36.30 -60.73 -51.24 2.06 6.15 H Pass
3298 -51.12 -13 -38.12 -65.85 -54.42 2.48 7.93 H Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
o Level (dBm) Date: 2012-12-06
-10.0 FCC PARTZ2/Z4127
-20.0
-30.0
40.0
-50.0 1 2 3
-60.0
70.0
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1649 -52.39 -13 -39.39 -63.84 -54.24 1.53 5.53 Pass
2474 -51.83 -13 -38.83 -65.28 -53.77 2.06 6.15 Pass
3298 -50.14 -13 -37.14 -66.47 -53.44 2.48 7.93 Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
oLevel (@Bm) Date: 2012-11-27
10.0 FCC PART 22124727
-20.0
-30.0
-40.0
1 3
-50.0 5
60.0
70.0
059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1693 -50.52 -13 -37.52 -59.61 -52.25 1.57 5.45 H Pass
2539 -53.43 -13 -40.43 -66.48 -55.54 2.02 6.28 H Pass
3385 -51.12 -13 -38.12 -66.36 -54.87 2.3 8.20 H Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-11-27
-10.0 FCC PARTZ2124727
-20.0
-30.0
-40.0
50.0 1 5 3
-60.0
70.0
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1693 -51.51 -13 -38.51 -62.99 -53.24 1.57 5.45 \% Pass
2539 -53.36 -13 -40.36 -68.28 -55.47 2.02 6.28 \% Pass
3385 -51.02 -13 -38.02 -67.36 -54.77 2.3 8.20 \% Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
0 Level ({dBm) Date: 2012-11-27
-10.0 FCC PARTZZZATZT
-20.0
-30.0
-40.0
50.0 1 2 5
60.0
70.0
8050 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 3000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Caondition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1681 -50.52 -13 -37.52 -60.22 -52.24 1.62 5.49 H Pass
2524 -51.28 -13 -38.28 -64.84 -53.25 21 6.22 H Pass
3346 -52.88 -13 -39.88 -67.18 -55.77 3.03 8.07 H Pass
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Band : LTE Band 5 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
o Level {dBm) Date: 2012-11-27
-10.0 FCC PARTZ2124727
-20.0
-30.0
-40.0
50.0 1 5 3
-60.0
70.0
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1681 -52.96 -13 -39.96 -64.93 -54.68 1.62 5.49 \% Pass
2524 -53.81 -13 -40.81 -67.65 -55.775 2.1 6.22 \% Pass
3346 -51.22 -13 -38.22 -66.82 -54.11 3.03 8.07 \% Pass
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Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 3 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
{JLevel {dBm) Date: 2012-12-06
10.0 FCC PART 22124727
-20.0
-30.0
1
400 3 4
2
-50.0
60.0
70.0
%030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -35.95 -13 -22.95 -51.53 -42.25 251 8.81 H Pass
5636 -45.53 -13 -32.53 -66.79 -53.24 2.99 10.70 H Pass
7520 -40.15 -13 -27.15 -67.6 -48.68 3.59 12.12 H Pass
9400 -40.44  -13  -27.44  -67.32 -49.54 4.1 13.20 H Pass
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Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 3 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-12-06
10.0 FCC PARTZ2124777
-20.0
-30.0
1 4
40.0 3
2
-50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -34.26 -13 -21.26 -50.49 -40.56 251 8.81 \% Pass
5636 -45.07 -13 -32.07 -65.66 -52.78 2.99 10.70 \% Pass
7520 -40.71 -13 -27.71 -67.53 -49.24 3.59 12.12 \% Pass
9400 -35.68 -13 -22.68 -62.99 -44.78 4.1 13.20 \% Pass
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Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
0 Level ({dBm) Date: 2012-12-06
10.0 FCC PART22/24727
-20.0
-30.0
1
-40.0 3 4
2
-50.0
60.0
70.0
030 1000. 3000. 5000. 7000. 98000. 11000. 13000  15000.  17000. 13000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Caondition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -35.91 -13 -22.91 -52.11 -42.21 251 8.81 H Pass
5636 -46.03 -13 -33.03 -66.79 -53.74 2.99 10.70 H Pass
7520 -40.94 -13 -27.94 -68.68 -49.47 3.59 12.12 H Pass
9400 -41.75 -13 -28.75 -67.85 -50.85 4.1 13.20 H Pass
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Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
0 Level ({dBm) Date: 2012-12-06
-10.0 FCC PARTZZI24777
-20.0
-30.0 ; "
3
-40.0
2
50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -33.94 -13 -20.94 -50.21 -40.24 251 8.81 \% Pass
5636 -44.14 -13 -31.14 -65.67 -51.85 2.99 10.70 \% Pass
7520 -39.71 -13 -26.71 -66.29 -48.24 3.59 12.12 \% Pass
9400 -34.24 -13 -21.24 -61.04 -43.34 4.1 13.20 \% Pass
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Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
o Level {dBm) Date: 2012-11-24
-10.0 FCC PARTZ2IZ4127
-20.0
-30.0 ;
-40.0 2 1
2
50.0
-60.0
70.0
%030 1000. 3000. 5000. 7000. 9000. 11000. 13000  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3764 -33.94 -13 -20.94 -50.05 -40.24 251 8.81 H Pass
5648 -45.17 -13 -32.17 -67.53 -52.88 2.99 10.70 H Pass
7520 -41.71 -13 -28.71 -68.78 -50.24 3.59 12.12 H Pass
9412 -42.67 -13 -29.67 -68.86 -51.77 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-11-24
10.0 FCC PARTZ2124777
-20.0
300 1
4
-40.0 3
2
-50.0
-60.0
70.0
#0530 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3764 -30.25 -13 -17.25 -48.04 -36.55 251 8.81 \% Pass
5648 -44.86 -13 -31.86 -65.56 -52.57 2.99 10.70 \% Pass
7520 -41.71 -13 -28.71 -69.11 -50.24 3.59 12.12 \% Pass
9412 -36.15 -13 -23.15 -64.34 -45.25 4.1 13.20 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
oLevel (@Bm) Date: 2012-11-24
10.0 FCC PART22/24727
-20.0
-30.0 1
5
-40.0 3 4
2
-50.0
60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3710 -31.95 -13 -18.95 -47.28 -38.25 251 8.81 H Pass
5565 -47.54 -13 -34.54 -67.82 -55.25 2.99 10.70 H Pass
7420 -41.71 -13 -28.71 -68.55 -50.24 3.59 12.12 H Pass
9275 -40.67 -13 2767  -67.47 -49.77 4.1 13.20 H Pass
11130 -39.20 -13 -26.20 -69.73 -48.24 4.27 13.31 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
0 Level ({dBm) Date: 2012-11-24
-10.0 FCC PARTZ2/24727
-20.0
-30.0 1
A 5
40.0 3
2
50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3710 -31.94 -13 -18.94 -48.29 -38.24 251 8.81 \% Pass
5565 -45.86 -13 -32.86 -65.97 -53.57 2.99 10.70 \% Pass
7420 -41.03 -13 -28.03 -68.97 -49.56 3.59 12.12 \% Pass
9275 -36.44 -13 -23.44 -63.19 -45.54 4.1 13.20 \% Pass
11130 -35.20 -13 -22.20 -65.16 -44.24 4.27 13.31 \% Pass
SPORTON INTERNATIONAL INC. Page Number : 295 of 333
TEL : 886-3-327-3456 Report Issued Date : Dec. 25, 2012
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : A98-RSZ3446



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 15MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
ULe!.reI (dBm) Date: 2012-12-06
0.0 FCC PART22/24727
-20.0
-30.0
1 4
-40.0 2
2
-50.0
-60.0
70.0
050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 13000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3744 -37.95 -13 -24.95 -52.7 -44.25 251 8.81 H Pass
5620 -45.86 -13 -32.86 -65.87 -53.57 2.99 10.70 H Pass
7504 -41.21 -13 -28.21 -68.51 -49.74 3.59 12.12 H Pass
9368 -39.04 -13 -26.04 -65.82 -48.14 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 15MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-12-06
-10.0 FCC PARTZ2/24727
-20.0
-30.0 3
4
-40.0 2 3
50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3744 -33.21 -13 -20.21 -50.2 -39.51 251 8.81 \% Pass
5620 -42.16 -13 -29.16 -63.79 -49.87 2.99 10.70 \% Pass
7504 -39.94 -13 -26.94 -67.09 -48.47 3.59 12.12 \% Pass
9368 -36.05 -13 -23.05 -62.64 -45.15 4.1 13.20 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 20MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
oLevel (@Bm) Date: 2012-12-06
10.0 FCC PART22/24727
-20.0
-30.0
400 ! 3 4
2
-50.0
60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -39.94 -13 -26.94 -54.86 -46.24 251 8.81 H Pass
5640 -47.53 -13 -34.53 -68.69 -55.24 2.99 10.70 H Pass
7520 -41.61 -13 -28.61 -68.58 -50.14 3.59 12.12 H Pass
9400 -40.14 -13 -27.14 -68.09 -49.24 4.1 13.20 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 Temperature : 23~24°C
Test Mode : 20MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
o Level {dBm) Date: 2012-12-06
10.0 FCC PARTZ2124777
-20.0
-30.0
1
40.0 3 4
2
-50.0
-60.0
70.0
#0309 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3760 -36.94 -13 -23.94 -52.99 -43.24 251 8.81 \% Pass
5640 -47.43 -13 -34.43 -69.07 -55.14 2.99 10.70 \% Pass
7520 -41.59 -13 -28.59 -68.34 -50.12 3.59 12.12 \% Pass
9400 -40.47 -13 -27.47 -67.55 -49.57 4.1 13.20 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 3 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
ULeq,re| {dBm) Date: 2012-12-06
-10.0 FCC PARTZ2/24727
-20.0
-30.0
i 3 4
-40.0
-50.0 1
60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3421 -51.74 -13 -38.74 -66.14 -53.42 4.48 8.31 H Pass
5131 -32.75 -13 -19.75 -50.89 -35.24 5.332 9.98 H Pass
6841 -34.68 -13 -21.68 -60.21 -37.77 6.1 11.34 H Pass
8551 -34.68 -13 -21.68 -60.17 -37.45 8.25 13.17 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 1.4MHZ QPSK RB Size 3 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-12-06
-10.0 FCC PARTZ2/24727
-20.0
-30.0
3
2
40.0 &
1
50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3421 -49.56 -13 -36.56 -65.18 -51.24 4.48 8.31 \% Pass
5131 -39.17 -13 -26.17 -59.26 -41.66 5.332 9.98 \% Pass
6841 -37.69 -13 -24.69 -62.99 -40.78 6.1 11.34 \% Pass
8551 -40.47 -13 -27.47 -66.34 -43.24 8.25 13.17 \% Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal

Spurious emissions within 30-10th harmonic were found more than 20dB below limit

Remark : )
line.
cLevel {dBm) Date: 2012-12-06
-10.0 FCC PARTZ224127
-20.0
-30.0 4
3
-40.0
-50.0
60.0
70.0
2050 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3420 -50.56 -13 -37.56 -64.83 -52.24 4.48 8.31 H Pass
5134 -33.29 -13 -20.29 -52.01 -35.78 5.332 9.98 H Pass
6845 -35.53 -13 -22.53 -61.6 -38.62 6.1 11.34 H Pass
8556 -32.47 -13 -19.47 -58.86 -35.24 8.25 13.17 H Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 3MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical

Spurious emissions within 30-10th harmonic were found more than 20dB below limit

Remark : .
line.
0 Level (dBm) Date: 2012-12-06
-10.0 TCC PARTZZIZATZT
-20.0
-30.0
3
2
40.0 2
1
-50.0
60.0
70.0
2050 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - D3CHOT-HY
Condition : FCC PART22/24/2T7 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3420 -49.56 -13 -36.56 -65.74 -51.24 4.48 8.31 \Y, Pass
5134 -38.92 -13 -25.92 -57.92 -41.41 5.332 9.98 \% Pass
6845 -37.12 -13 -24.12 -63.87 -40.21 6.1 11.34 \Y, Pass
8556 -40.47 -13 -27.47 -65.23 -43.24 8.25 13.17 vV Pass
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
o Level (dBm) Date: 2012-11-27
-10.0} FCC PARTZZIZ4727
E GdB
1 e S S S —
-30.0
2
: 4
-40.0
500 B I | I |
70.0
%030 1000. 3000. 5000. 7000. 9000.  11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - D3CHOT-HY
Cendition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3425 -50.56 -13 -37.56 -64.93 -52.24 4.48 8.31 H Pass
5137 -33.28 -13 -20.28 -52.15 -35.77 5.332 9.98 H Pass
6850 -33.56 -13 -20.56 -60.67 -36.65 6.1 11.34 H Pass
8562 -35.58 -13 -22.58 -62.02 -38.35 8.25 13.17 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-11-27
-10.0} FCC PART22/24727
NN s s
-30.0
3
40.0 2 4
1
50.0{
_"(Qlﬂ ..... — =
%050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3425 -49.56 -13 -36.56 -65.37 -51.24 4.48 8.31 \% Pass
5137 -41.39 -13 -28.39 -60.63 -43.88 5.332 9.98 \% Pass
6850 -36.38 -13 -23.38 -62.65 -39.47 6.1 11.34 \% Pass
8562 -40.89 -13 -27.89 -65.8 -43.66 8.25 13.17 \% Pass
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity :  [43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
oLevel (dBm) Date: 2012-11-27
100/ FCC PARTZ2124727
E 6dB
s s s 00—
-30.0
. 3 4
-40.0
;
—5{}.0’
_5{}‘0 e
70.0
%050 1000. 3000. 5000. 7000. 8000.  11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3436 -48.57 -13 -35.57 -63.66 -50.25 4.48 8.31 H Pass
5160 -36.29 -13 -23.29 -54.7 -38.78 5.332 9.98 H Pass
6880 -34.49 -13 -21.49 -61.89 -37.58 6.1 11.34 H Pass
8596 -34.48 -13 -21.48 -60.86 -37.25 8.25 13.17 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
gLeveE{dBm} Date: 2012-11-27
0.0} FCC PARTZ2124127
1 ] e S —
-30.0
a
4
400 2
1
-50.0{
60.0——
70.0
#0530 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3425 -49.56 -13 -36.56 -66.08 -51.24 4.48 8.31 \% Pass
5160 -40.83 -13 -27.83 -60.35 -43.32 5.332 9.98 \% Pass
6880 -37.38 -13 -24.38 -64.01 -40.47 6.1 11.34 \% Pass
8596 -39.47 -13 -26.47 -66.02 -42.24 8.25 13.17 \% Pass
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seomron 1as.  FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 15MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
ULe!.reI (dBm) Date: 2012-12-06
-10.0 FCC PART 22124127
-20.0
-30.0 s 4
3
-40.0
;
-50.0
60.0
70.0
4030 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 13000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Caondition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3420 -48.78 -13 -35.78 -63.09 -50.46 4.48 8.31 H Pass
5132 -32.57 -13 -19.57 -51.06 -35.06 5.332 9.98 H Pass
6848 -36.62 -13 -23.62 -62.48 -39.71 6.1 11.34 H Pass
8556 -32.35 -13 -19.35 -57.96 -35.12 8.25 13.17 H Pass
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Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 15MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
ULeq,re| {dBm) Date: 2012-12-06
10.0 FCC PARTZ2124727
-20.0
-30.0
40.0 2 3 £
1
50.0
-60.0
70.0
030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3420 -49.35 -13 -36.35 -64.97 -51.03 4.48 8.31 \% Pass
5132 -40.06 -13 -27.06 -58.67 -42.55 5.332 9.98 \% Pass
6848 -40.83 -13 -27.83 -65.87 -43.92 6.1 11.34 \% Pass
8556 -40.66 -13 -27.66 -65.99 -43.43 8.25 13.17 \% Pass
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Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 20MHZ QPSK RB Size 1 Relative Humidity : |43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
o Level (dBm) Date: 2012-12-06
0.0 FCC PART 22124727
-20.0
-30.0
2 g
3
-40.0
1
-50.0
60.0
70.0
%030 1000. 3000. 5000. 7000. 8000. 11000. 13000  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3448 -46.70 -13 -33.70 -60.99 -48.38 4.48 8.31 H Pass
5172 -34.32 -13 -21.32 -53.04 -36.81 5.332 9.98 H Pass
6896 -37.45 -13 -24.45 -63.62 -40.54 6.1 11.34 H Pass
8616 -33.09 -13 -20.09 -58.66 -35.86 8.25 13.17 H Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 4 Temperature : 23~24°C
Test Mode : 20MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-12-06
-10.0 FCC PART22/24127
-20.0
-30.0
4
-40.0 2 3
1
-50.0
-60.0
70.0
%050 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3448 -49.04 -13 -36.04 -64.76 -50.72 4.48 8.31 \% Pass
5172 -40.15 -13 -27.15 -58.91 -42.64 5.332 9.98 \% Pass
6896 -40.02 -13 -27.02 -65.3 -43.11 6.1 11.34 \% Pass
8616 -39.19 -13 -26.19 -64.69 -41.96 8.25 13.17 \% Pass
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Band : LTE Band 17 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
ULe!.reI (dBm) Date: 2012-11-27
-10.0 FCC PART 22124727
-20.0
-30.0
-40.0
4
-50.0
2 3
-60.0
70.0
059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1423 -46.31 -13 -33.31 -55.18 -48.24 1.53 5.61 H Pass
2130 -54.45 -13 -41.45 -66.92 -56.47 1.85 6.02 H Pass
2840 -54.99 -13 -41.99 -68.64 -57.6 2.24 7.00 H Pass
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FCC RF Test Report

Report No. : FG203103B

Band : LTE Band 17 Temperature : 23~24°C
Test Mode : 5MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu [Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-11-27
10.0 FCC PARTZ2124727
-20.0
-30.0
-40.0
1
-50.0 2 3
-60.0
70.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition : FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1423 -49.32 -13 -36.32 -60.78 -51.25 1.53 5.61 \% Pass
2130 -53.56 -13 -40.56 -68.01 -55.58 1.85 6.02 \% Pass
2840 -52.53 -13 -39.53 -68.26 -55.14 2.24 7.00 \% Pass
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 17 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Horizontal
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : )
line.
{JLevel {dBm) Date: 2012-11-27
-10.0 FCC PART 22124127
-20.0
-30.0
-40.0
1
-50.0 5 ;
60.0
70.0
8039 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) HORIZONTAL
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1429 -44 .31 -13 -31.31 -53.78 -46.24 1.53 5.61 H Pass
2143 -53.10 -13 -40.10 -66.12 -55.12 1.85 6.02 H Pass
2840 -54.18 -13 -41.18 -67.79 -56.79 2.24 7.00 H Pass
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Band : LTE Band 17 Temperature : 23~24°C
Test Mode : 10MHZ QPSK RB Size 1 Relative Humidity : 43~45%
Test Engineer : |lvan Chiang, Gavin Wu, and Marlboro Hsu |Polarization : Vertical
Spurious emissions within 30-10th harmonic were found more than 20dB below limit
Remark : .
line.
oLevel (dBm) Date: 2012-11-27
109 FCC PART22I24127
N s =
-30.0
-40.0
;
50.0 5 3
60.0
8059 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Trace: (Discrete) Frequency (MHz)
Site - 03CHOT-HY
Condition - FCC PART22/24/27 HF-EIRP(080306) VERTICAL
Frequency EIRP  Limit  Over SPA S.G. C;i(le TX Antenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1423 -45.31 -13 -32.31 -56.4 -47.24 1.53 5.61 \% Pass
2143 -53.76 -13 -40.76 -67.39 -55.78 1.85 6.02 \% Pass
2840 -51.63 -13 -38.63 -67.7 -54.24 2.24 7.00 \% Pass
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3.8 Frequency Stability Measurement

3.8.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%

(x2.5ppm) of the center frequency.

3.8.2 Measuring Instruments

See list of measuring instruments of this test report.

3.8.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

4. Ifthe EUT can not be turned on at -30°C, the testing lowest temperature will be raised in 10°C
step until the EUT can be turned on.

3.8.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.

3.8.5 Test Setup

System Simulator

Thermal Chamber
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3.8.6 Test Result of Temperature Variation

Band : LTE Band 5/ QPSK Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 10.2 0.012 8.4 0.010
0 8.5 0.010 8.1 0.010
10 7.7 0.009 8.9 0.011
20 5.8 0.007 8.5 0.010 PASS
30 6.8 0.008 7.6 0.009
40 6.0 0.007 6.9 0.008
50 5.5 0.007 4.9 0.006
55 54 0.006 4.8 0.006
Band : LTE Band 5/ QPSK Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 9.3 0.011 7.4 0.009
0 9.2 0.011 7.0 0.008
10 9.0 0.011 8.1 0.010
20 9.4 0.011 7.1 0.008 PASS
30 9.4 0.011 12.4 0.015
40 10.1 0.012 10.2 0.012
50 7.2 0.009 8.1 0.010
55 51 0.006 6.9 0.008
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Report No. : FG203103B

Band : LTE Band 5/ 16QAM Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 9.5 0.011 8.5 0.010
0 7.7 0.009 8.1 0.010
10 9.1 0.011 7.7 0.009
20 8.5 0.010 9.5 0.011 PASS
30 7.2 0.009 10.1 0.012
40 7.0 0.008 -8.5 -0.010
50 8.0 0.010 6.3 0.008
55 8.2 0.010 54 0.006
Band : LTE Band 5/ 16QAM Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 9.5 0.011 5.5 0.007
0 9.1 0.011 8.7 0.010
10 8.6 0.010 9.1 0.011
20 7.1 0.009 6.7 0.008 PASS
30 8.6 0.010 5.6 0.007
40 9.2 0.011 7.1 0.009
50 8.7 0.010 8.3 0.010
55 6.1 0.007 7.2 0.009
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Band : LTE Band 2 / QPSK Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -15.4 -0.008 -26.8 -0.014
0 -12.1 -0.006 -20.1 -0.011
10 -13.8 -0.007 -17.5 -0.009
20 -14.8 -0.008 -14.9 -0.008 PASS
30 -17.1 -0.009 -16.7 -0.009
40 -14.7 -0.008 -15.2 -0.008
50 -20.1 -0.011 -23.6 -0.013
55 -23.7 -0.013 -24.8 -0.013
Band : LTE Band 2/ QPSK Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -22.1 -0.012 -25.8 -0.014
0 -23.7 -0.013 -21.7 -0.012
10 -24.5 -0.013 -26.5 -0.014
20 -24.2 -0.013 -23.9 -0.013 PASS
30 -19.8 -0.011 -20.1 -0.011
40 -21.1 -0.011 -20.4 -0.011
50 -24.1 -0.013 -20.7 -0.011
55 -24.5 -0.013 -22.6 -0.012
SPORTON INTERNATIONAL INC. Page Number : 319 of 333
TEL : 886-3-327-3456 Report Issued Date : Dec. 25, 2012
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : A98-RSZ3446



SPORTON LAB. FCC RF Test RepOI’t Report No. : FG203103B

Band : LTE Band 2 / QPSK Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -25.3 -0.013 -25.1 -0.013
0 -23.6 -0.013 -20.2 -0.011
10 -20.1 -0.011 -16.6 -0.009
20 -23.4 -0.012 15.0 0.008 PASS
30 -19.7 -0.010 -19.8 -0.011
40 -19.7 -0.010 -21.1 -0.011
50 -17.7 -0.009 -26.8 -0.014
55 -19.6 -0.010 -25.0 -0.013
Band : LTE Band 2 / 16QAM Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -24.2 -0.013 -23.1 -0.012
0 -22.7 -0.012 -25.6 -0.014
10 -21.7 -0.012 -20.6 -0.011
20 -25.3 -0.013 -15.6 -0.008 PASS
30 -20.5 -0.011 -26.1 -0.014
40 -16.7 -0.009 -19.8 -0.011
50 -195 -0.010 -20.2 -0.011
55 -18.1 -0.010 -27.5 -0.015
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Band : LTE Band 2/ 16QAM Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -18.5 -0.010 -21.7 -0.012
0 -19.7 -0.010 -22.3 -0.012
10 -17.5 -0.009 -24.3 -0.013
20 -19.6 -0.010 -23.7 -0.013 PASS
30 -17.7 -0.009 -23.6 -0.013
40 -22.6 -0.012 -17.7 -0.009
50 -21.6 -0.011 -19.6 -0.010
55 -25.0 -0.013 -21.5 -0.011
Band : LTE Band 2 / 16QAM Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -20.2 -0.011 -21.7 -0.012
0 -24.9 -0.013 -20.5 -0.011
10 -195 -0.010 -21.4 -0.011
20 245 -0.013 -23.8 -0.013 PASS
30 -20.4 -0.011 -18.5 -0.010
40 -23.2 -0.012 -20.2 -0.011
50 -21.2 -0.011 -21.2 -0.011
55 -24.5 -0.013 -22.0 -0.012
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Band : LTE Band 4 / QPSK Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 17.5 0.010 17.2 0.010
0 12.3 0.007 12.4 0.007
10 14.3 0.008 16.7 0.010
20 13.8 0.008 11.3 0.007 PASS
30 16.7 0.010 15.5 0.009
40 14.2 0.008 11.2 0.006
50 151 0.009 12.4 0.007
55 13.3 0.008 11.5 0.007
Band : LTE Band 4 / QPSK Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | req. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 11.3 0.007 12.3 0.007
0 13.2 0.008 10.5 0.006
10 12.2 0.007 9.5 0.005
20 14.6 0.008 15.9 0.009 PASS
30 10.7 0.006 16.5 0.009
40 134 0.008 12.2 0.007
50 12.4 0.007 13.7 0.008
55 9.7 0.006 9.6 0.006
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Band : LTE Band 4 / QPSK Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 12.8 0.007 16.1 0.009
0 8.0 0.005 11.7 0.007
10 9.1 0.005 13.5 0.008
20 10.4 0.006 12.1 0.007 PASS
30 8.0 0.005 16.4 0.009
40 8.6 0.005 11.1 0.006
50 10.0 0.006 9.5 0.005
55 8.9 0.005 7.4 0.004
Band : LTE Band 4 / 16QAM Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (Ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 19.2 0.011 14.7 0.008
0 14.7 0.008 11.4 0.007
10 17.7 0.010 134 0.008
20 14.7 0.008 16.7 0.010 PASS
30 14.0 0.008 12.2 0.007
40 13.3 0.008 15.5 0.009
50 17.2 0.010 15.7 0.009
55 18.7 0.011 17.1 0.010
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Band : LTE Band 4 / 16QAM Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 15.5 0.009 12.1 0.007
0 16.4 0.009 134 0.008
10 11.4 0.007 16.3 0.009
20 10.4 0.006 17.7 0.010 PASS
30 12.3 0.007 11.3 0.006
40 11.7 0.007 10.4 0.006
50 104 0.006 16.7 0.010
55 12.7 0.007 14.3 0.008
Band : LTE Band 4 / 16QAM Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | req. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 17.3 0.010 14.4 0.008
0 9.5 0.005 12.7 0.007
10 10.0 0.006 16.7 0.010
20 11.7 0.007 11.7 0.007 PASS
30 12.4 0.007 14.0 0.008
40 15.5 0.009 12.4 0.007
50 13.3 0.008 104 0.006
55 16.3 0.009 7.2 0.004
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Band : LTE Band 17 / QPSK Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -4.8 -0.007 7.0 0.010
0 -5.0 -0.007 7.0 0.010
10 -5.0 -0.007 8.5 0.012
20 5.1 -0.007 5.8 -0.008 PASS
30 -6.5 -0.009 7.5 0.011
40 -5.3 -0.007 8.1 0.011
50 -7.2 -0.010 -94 -0.013
55 -8.2 -0.012 -7.2 -0.010
Band : LTE Band 17 / 16QAM Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | req. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 N/A N/A N/A N/A
-20 N/A N/A N/A N/A
-10 -5.1 -0.007 55 0.008
0 -6.1 -0.009 -6.1 -0.009
10 -5.4 -0.008 4.8 0.007
20 4.2 -0.006 9.5 0.013 PASS
30 -7.8 -0.011 -7.2 -0.010
40 -6.9 -0.010 -5.2 -0.007
50 -7.4 -0.010 5.0 0.007
55 -8.9 -0.013 -6.5 -0.009
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3.8.7 Test Result of Voltage Variation

Band Bandwidth Vgl/g&llge Fre(ql_.lz?ev. D?;Lar::;m (I;Fr)nnllt) Result
Normal 5.6 0.007
1.4M 34 6.5 0.008
4.2 7.5 0.009
Normal 14.7 0.018
3Mm 34 -5.4 -0.006
LTE Band 5 / 4.2 8.9 0.011
QPSK Normal 7.0 0.008 2® PASS
5M 3.4 8.9 0.011
4.2 5.8 0.007
Normal 7.1 0.008
10M 3.4 5.7 0.007
4.2 6.9 0.008
Band Bandwidth Vg',g?ge Freg'lz'?e"' D‘?;Larﬂ;’” ('E)'g"n;t) Result
Normal -6.4 -0.008
1.4M 3.4 5.9 0.007
4.2 6.5 0.008
Normal 7.6 0.009
3Mm 34 7.5 0.009
LTE Ban 4.2 7.1 0.008
16(§A'(\j/'5 / Normal 4.9 0.006 2s PASS
5M 3.4 7.3 0.009
4.2 54 0.006
Normal 8.7 0.010
10M 3.4 7.3 0.009
4.2 7.3 0.009
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Band Bandwidth Vgl/;()&llge Fre(ql_.lz?ev. D?;Lar::;m (Isr;n”']t) Result
Normal -34.8 -0.019
1.4M 3.4 -29.5 -0.016
4.2 -26.2 -0.014
Normal -19.2 -0.010
3M 3.4 -26.7 -0.014
4.2 -27.1 -0.014
Normal -24.7 -0.013
5M 3.4 -28.1 -0.015
LTE Band 2/ 4.2 -28.4 -0.015
QPSK Normal -25.5 -0.014 2 PASS
10M 3.4 -25.3 -0.013
4.2 -24.3 -0.013
Normal -26.4 -0.014
15M 3.4 -24.2 -0.013
4.2 -24.6 -0.013
Normal -26.1 -0.014
20M 3.4 -26.2 -0.014
4.2 -28.7 -0.015
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Band Bandwidth Vgl/;()&llge Fre(ql_.lz?ev. D?;Lar::;m (Isr;n”']t) Result
Normal -33.5 -0.018
1.4M 34 -30.1 -0.016
4.2 -27.2 -0.014
Normal -20.2 -0.011
3M 3.4 -26.4 -0.014
4.2 -24.6 -0.013
Normal -27.3 -0.014
5M 34 -29.1 -0.015
LTE Band 2/ 4.2 -23.2 -0.012
16QAM Normal 211 -0.011 2 PASS
10M 34 -27.0 -0.014
4.2 -23.7 -0.013
Normal -27.1 -0.014
15M 34 -23.6 -0.013
4.2 -23.3 -0.012
Normal -26.5 -0.014
20M 3.4 -23.1 -0.012
4.2 -29.7 -0.016
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Band Bandwidth Vgl/;()&llge Fre(ql_.lz?ev. D?;Lar::;m (Isr;n”']t) Result
Normal 11.8 0.007
1.4M 34 13.9 0.008
4.2 14.1 0.008
Normal 12.2 0.007
3M 3.4 14.4 0.008
4.2 12.3 0.007
Normal 10.8 0.006
5M 34 -12.1 -0.007
LTE Band 4 / 4.2 9.2 0.005
QPSK Normal 135 0.008 2 PASS
10M 34 13.7 0.008
4.2 11.4 0.007
Normal -9.8 -0.006
15M 34 13.8 0.008
4.2 9.8 0.006
Normal 9.8 0.006
20M 3.4 -10.3 -0.006
4.2 9.0 0.005
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Band Bandwidth Vgl/;()&llge Fre(ql_.lz?ev. D?;Lar::;m (Isr;n”']t) Result
Normal 15.1 0.009
1.4M 34 11.6 0.007
4.2 12.3 0.007
Normal 8.5 0.005
3M 3.4 9.6 0.006
4.2 -10.1 -0.006
Normal 10.1 0.006
5M 34 11.3 0.006
LTE Band 4 / 4.2 8.6 0.005
16QAM Normal 12.4 0.007 2 PASS
10M 34 9.4 0.005
4.2 9.7 0.006
Normal 11.4 0.007
15M 34 13.2 0.008
4.2 9.0 0.005
Normal 7.7 0.004
20M 3.4 9.5 0.005
4.2 -8.8 -0.005
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Deviation

Freq. Dev. P
Band Bandwidth alizie Bl Result
tel) (H2) (ppm) | (pPm)

Normal -6.3 -0.009

5M 3.4 55 0.008

LTE Band 17 / 4.2 -6.1 -0.009
PSK 2.5 PASS

Q Normal -6.3 -0.009

10M 3.4 6.3 0.009

4.2 -7.7 -0.011

Normal -5.9 -0.008

5M 3.4 -6.5 -0.009

LTE Band 17 / 4.2 -6.6 -0.009
16QAM 2.5 PASS

Q Normal 6.1 -0.009

10M 34 -6.3 -0.009

4.2 -6.0 -0.008

Remark:

1. Normal Voltage = 3.8V.
2. The manufacturer declared that the EUT could work properly between voltage 3.4V ~ 4.2V.
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4 List of Measuring Equipments

. . Calibration
Instrument [ Manufacturer [Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Nov. 22, 2012~
Spectrum R&S FSP40 100055 9kHZz~40GHz |Jun. 06, 2012 Jun. 05, 2013 | Conducted
Analyzer Nov. 30, 2012 (THO2-HY)
Thermal Nov. 22, 2012~ Conducted
Ten Billion TTH-D3SP | TBN-930701 N/A Jul. 23, 2012 Jul. 22, 2013
Chamber Dec. 30, 2012 (THO2-HY)
) Nov. 27, 2012~ Radiation
Bilog Antenna Schaffner CBL6111C 2726 30MHz ~ 1GHz | Oct. 06, 2012 Oct. 05, 2013
Dec.06, 2012 (03CHO7-HY)
Spectrum Rohde & Nov. 27, 2012~ Radiation
g FSP30 101067 9KHz ~ 30GHz |Dec. 06, 2011 Dec. 05, 2012
Analyzer Schwarz Nov.30, 2012 (03CHO7-HY)
Spectrum Rohde & Nov. 30, 2012~ Radiation
P FSP30 101067 | 9KHz~30GHz |Nov. 30,2012 Nov. 29, 2013
Analyzer Schwarz Dec.06, 2012 (03CHO7-HY)
Double Ridge ESCO 3117 00075962 | 1GHz - 18GHz |Aug. 22, 2012|"NOV 27+ 2012~1 50 51 2013 | Radiation
Horn Antenna Dec.06, 2012 (03CHO7-HY)
Nov. 27, 2012~ Radiation
Preamplifier Agilent 84498 3008A02362 | 1GHz~ 26.5GHz [Dec. 05, 2011 Dec. 04, 2012
Dec.01, 2012 (03CHO7-HY)
Dec. 01, 2012~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~ 26.5GHz |Dec. 01, 2012 Nov. 30, 2013
Dec.06, 2012 (03CHO7-HY)
i AMF-7D-00 Nov. 27, 2012~ Radiation
Pre Amplifier MITEQ 159088 1GHz ~ 18GHz ([Mar. 10, 2012 Mar. 09, 2013
101800-30-1 Dec.06, 2012 (03CHO7-HY)
= 10-1000MHz. Nov. 27, 2012~ Radiation
Pre Amplifier | COM-POWER PA-103A 161241 Feb. 27, 2012 Feb. 26, 2013
32dB.GAIN Dec.06, 2012 (03CHOQ7-HY)
EMI Test Rohde & Nov. 27, 2012~ Radiation
. ESCI 7 100724 9kHz~7GHz Sep. 03, 2012 Sep. 02, 2013
Receiver Schwarz Dec.06, 2012 (03CHO7-HY)
SHF-EHF Horn BBHA917025 Nov. 27, 2012~ Radiation
SCHWARZBECK| BBHA 9170 15GHz ~ 40GHz [Sep. 28, 2012 Sep. 27, 2013
Antenna 1 Dec.06, 2012 (03CHOQ7-HY)
Nov. 27, 2012~ Radiation
Loop Antenna R&S HFH2-Z2 | 860004/001 9KHz ~ 30MHz | Jul. 03, 2012 Jul. 02, 2013
Dec.06, 2012 (03CHO7-HY
LTE Base . Nov. 22, 2012~
. Anritsu MT8820C | 6201074414 N/A Jan. 05, 2012 Jan. 04, 2013 -
Station Dec. 06, 2012
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Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of X;
Contribution - Probability u(X;)
Distribution
Receiver Reading 0.41 Normal (k=2) 0.21
Antenna Factor Calibration 0.83 Normal (k=2) 0.42
Cable Loss Calibration 0.25 Normal (k=2) 0.13
Pre-Amplifier Gain Calibration 0.27 Normal (k=2) 0.14
RCV/SPA Specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site Imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-Shape 0.28
Combined Standard Uncertainty Uc(y) 1.27
Measuring Uncertainty for a Level of 254
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Uncertainty of X;
Contribution Probab|||ty U(Xi) C; C* U(Xi)
dB C
Distribution
Receiver Reading 10.10 Normal (k=2) 0.10 1 0.10
Antenna Factor Calibration +1.70 Normal (k=2) 0.85 1 0.85
Cable Loss Calibration 10.50 Normal (k=2) | 0.25 1 0.25
Receiver Correction 12.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site Imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1 = 0.197
Antenna VSWR 2 = 0.194 +0.34/-0.35 U-Shape 0.244 1 0.244
Uncertainty = 20Log(1-I'1*T"2)
Combined Standard Uncertainty
2.36
Uc(y)
Measuring Uncertainty for a
Level of Confidence of 95% 4.72
(U =2Uc(y))
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Appendix A.Photographs of EUT

Please refer to Sporton report number EP203103 as below.
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